REQUEST FOR QUALIFICATIONS (RFQ)

Professional Services for

Operation, Maintenance and Management of
O.B. Curtis Water Treatment Plant,

J.H. Fewell Water Treatment Plant,

Tanks, and Well Facilities of the

City of Jackson, Mississippi

RFQ#: 3140003275 Issued: October 14, 2022
Points of Contact:
Name Position Agency Phone Email
Sumar B. Davis Finance & Mississippi Emergency | 601-933-6367 | sbdavis@mema.ms.gov
Accounting Director | Management Agency
Sallie Sones Contracts Officer Mississippi Emergency | 601-933-6381 | ssones@mema.ms.gov
Management Agency

Project Summary: The RFQ is to select a proposer that will provide full time operations,
and maintenance of the City of Jackson, Mississippi, water treatment facilities and various
[...]
SSEW
T 1z O aseaipue 0| g
ssep (N se) awmbio |
voneAUaILeD i o ey ‘uaBoayy | £
SSEN S |
UonEIUANIO? a (. HHL-SIRIIN 9
z 0SEQ add SSep {sa-te6al | .
z 0010 /oW UORENUZIU0T) 0 A apuonyy | S
ssep .
wopeniau0n ] | unofod exad | ‘v
SSEN o] h
T or uazey UDRBLUZIU0 O = 100 ¢
sz 106 add ssey |enpisaz ]
414 08'0 Wow UOREJUSIUDD O @A fej0) ‘supoyp [ &
SSEW l6z9-656v2) | .
uojjeRuasuos « O 3pluecig t
ern|od yaes
10}3 AIqe Jo tnjod ,8IUBSQY 10 B0URSAN, By} AIRIIWOD JOU PEIU NOA “IIEANC PAIOU 31} woy aBreynstp Jnok L resqe 5q o) 4 2|qe] U0 SuEnjjod [f2 9AGKHaq NOA i 319y o8y O
Jeeingod 122
1053 BIQE L JO UWIN|oD BIUBSGY 4O 23UBSaLd, BY] Ble|diL0D Jou PasU NEA *|IZfING Palou AU o) ableyssip Mok v juasaid ag o] 5 2ge] uo sjueinyjod [ sAl3q nOA j atey woayy O
O1eRERE I] (orepese )
oanje, by
seskeuy amLoP_ sashfeuy p oawﬁ”_an ww_ﬁ..__wm_n om_ﬂ.,_uu_um wesqy | juasaig
10 Jaquiny N Jo Ryuny lled ebelAY oN
tusaj-Fuoy wsaj-uo7 wnwpey | HRQ WXy ﬁﬂu paselleg | passgey Enod
flevondo) enyg
e 20Uy 10 3IUASEIY

WBHZZZL 832 0p) SLNYLNTIOH TYNOILNIANGI NON GNY FYNOIINIANQD NIVEY3D 2 378V1

YODO-0PD2 'ON BHO
BLISIED pasaddy wioy

SHIRDA0
aweN Agoey

JIQUINN WG S3SN Jaqun UOREDURLAE] Y




Attachment C, Page 30

C

¥2 abed (B1-£ pespay) DZ-0168 Luod ¥aa
SSEN tazeamd | .
oAU [ O (eto) ‘wrvey) | €2
Ssen erigome) | .
UnjERUBaUDS A O @0 'uy | &
add sseN tsosscen) |
z 0010 HoW UONENUEIUOT | = [e1o1 ‘esauebuepy | 2
S8 (-e6-5ee
N A 0 e} | gz
uoeRuasIog “wnuapqfiop
SSEN {roesepst | |
UONEAUBIL0Y 2 a (210 ‘wmsaubeyy | 6
Qdd SSEN tosesind | .
4 LET0 e UDIENUOLOD) 0 E] ©0) ‘uoy | B
SSeN traroved) | .
UORENUZIUOD ] O IE0} Yleqog | 4
SSEN tezrows | .
womemaieg|  E [ 15101 'wozag | O
SSEW {esvorna | .
vonenewg| 2 O rmo; ‘wnueg | S
pdd SSEA trossend | .
z 0zs'0 VO UDHBAUEUO;) O = feiol wnungy | ¥
ssepy ; .
rE—— [=} O Suejoepng | gl
SSEN {esrsoznl) | |
uoREIUIOUCD = O (c0s3 se) awng
{siaepene fj TBIErere])
seskjeuy omn.ﬁ? soskEuy eBaeyosig sbreyasg u%w_ﬂmwn
jossquny | 5 jossquny | Areq aBetoay Ayon e e juasqy Juasag
a1-5u0q wia]-buoy wnupey | MLEQ HRUPER .mm“&% poa2lieg | possijeg e
{levondo)
e juany3 e
29U33qY 10 2duBSaLy

YOO0-0P0Z "ON GO

BL/SINED Panoxidy wiod

SUN)'g0
ey gt

JeqUnN uogeayuap) g3

AUANLHBILZ 721 4D 0%) SINYLINTIOM TYNOILNIANDD NON ONY TYNCIINIANOD NIVL¥3D '3 318VL




Attachment C, Page 31

c

sz ebed

(64-€ possaag) DZ-0I5E UUOJ VT

{e)e)iz-22E W40 OF pue sualonnsu| 3eg "0 Jo i Jaideyaqns '| Jeldeyd Y37 O Jopun pasnbel
Jo ssajawesed Juenjjod Jo sjueinjod Jo SISARUE 241 J0) B84 ¥4 O 39pun paacidde (spoawl “o) sanpascoud 159} aasuss Auagns o) Buipioaoe pagpnpued aq jeys Bundwes |

b 10} ‘92 Wnipe
WEesion| a feto} '9zg wnipey
i 0] "WpE;
UONBALRILDY [ O [e10] "Wnipey
SSEN -
voewoaney| A | 10 ‘7R
SSE
0 "Byd
UOEUAILOD [ O [E10) "Eydy
e Kyanoeoipey | v2
{ofqeneae Jf SENEnE )
anje
sashuy mmLawc. sashjeuy abreyas|q oBreyos|q u%g sy o
Jo saquiny B jossquny | Aeq sheray Appuop P -
waa[-huc uuat-fiuo wnwxen JIB(] WRLHXEW w:a.uo&._: paaatjeg poasilag —
s_ﬂsu wana (ouoa10)
32UISHY JO 2IUASAlY

FOR0-OPOZ ON SN0
GHSIVEQ paseaddy uvog

QN leAng

SR g0
ey Amed

JIGURIN WM SI0dN

AN NBNZ ZZL ¥4D OF) SINYLNTIOL TWNOILNIANOD NON ONYV TYNOILNIANOD NIVLYID D 37891

JIQUINN UORENPUSP] VI3




Attachment C, Page 32

c

“jue|q Yai Aqreuonuajur oFed swy 1



Attachment C, Page 33

C

1z abed

{61-£ pesnay) 9Z-015E wod a3

suexayoph) | ‘61

sphapeuoio) | ‘gl

fesa13 | "Ll

soydewnos | 'gL

sojufdiolyd | 54

SpUINSIp UoqIeD ¢ i

ussnjoqie] [ "gh

Wegies | ‘gt

uexles | -1

auneling | ‘ol

sepoeiing | 6

spuojy faueg [ g

apuozuag | 4

aupy | g

AEYRE (AU [ G

apuolo iy | v

loyosie iy | ¢

Q|0|oo:ojonojoo|ojag|o|o|oja|g:o

sphyspieisay |

|

soiseasy | °t

{syun Apoads)
ElR(] BAJEIRUERD SHIEHEAY

FOO0-OKZ ON RO
GHSIVED pascuddy unog

ab1eYy25)] U] JUasesq peAsljag JURIN]|0g UOSESY

sy Juasag
Pardleg Passijeg

spnygo

JHUNN LIBAND aweN Agoey

{500 3p0R)
39Uasqy JO 3uasald

d40 0P SOLSI95Y ONY

SOQUINN Widd S3OIN

uenjog

JHUIN UEHUBPE Yo




Attachment C, Page 34

9z 0eg {6Y-€ Pasay) DZ-015E o4 Va3

ey [ “gg

apduspieunioy | -zg

plwoIgip suaiy | gg

aunter susifyd | *g¢

uolg | “pe

uupAYoIHaIdE | 6

uoinig | e

ugjoynsig | “1e

jenbi] | ‘08

suszusqoqu] | ‘62

suwe fpawig | gz

aupe fyalg | 2z

SOAIGN | 92

proe anoIdoidoIIR-2'Z | 62

auoa | v

WaqERig | €2

EQUE] | ZZ

uouzel] | "Iz

Oj0|0o|o/00oooo|o|ojgio|ojo|o|g|o

[ {pwoe agsoeixousydoioyoi-'z) 042 | 02
fiosqy Wesalg
afieyasi uf juasaly parsjiag JEI|iod Uosesy porslag ?.oﬁuﬁw?_.w__um weyned
2UASqY 10 33U

ABANLIBILZ 221 W49 0F) SOLSIBSY ANY $3INYLSENS SNOAHVZYH NIYEH33 '0378vL

{saun Aseds)
e aANRIRUERD 3)qe|leay

SN 80
aueN Ayipey

$000-0K0Z "IN BNG
BASIVED Pawduddy uuod

J8GuIny fEANg N BB Y GITIN Jaguiny iogeanuapl Yd3




Attachment C, Page 35

C

62 8Beq {61-¢ P2sINa) 97:015E 1003 a3
[ O uongesed | *4g
| O auznjojony | ‘9
(2] 0O Ploe spouyden | ‘o
A (] PolEN | '#5
A O aujwe fAyjawoucyy | g5
[A (] e thysouol | ‘Zg
(E2] O oeqrecexepy | 1o
[A O soyduasy | o5
= a uayjesed |funap | 6y
2 (] sjeiiueyiow ey | gy
[ O usydedsw Kway { "2
A O toyokxouen | gy
&= O anyswipodesssy | oy
| | UOIIEIEN | ¥y
£ (W] suoday | ‘¢p
[ [ suegEy | 2y
[2] | suwejouedoidosy | *|p
A a auadosy | op
[ (M| uorpng § 'gg

Was uasaj
eRq e zﬂw_v_ﬁhﬂﬂmw_ﬁ_gaﬁ afiseyasiq uluesaly paas)|ag JueIn|[od Uosesy vu.s_d_w_m ?.oﬁuﬁ__w?v__aﬂ Wenjog
ANASAY JO 2SI

HANNBIZZZL 830 op) S0LS39SY ANY $IINYLSANS SNOQHYZYH NIY1d32'a3178vL

FOO0OHIZ "ON BNO
BLSOEY pasaiddy uuog

A3qUInN IRENG JAQUINN LOGEDYING Va3




Attachment C, Page 36

C

¢ 8b2g {5t-£ Posuay) 92-016% W04 3

wnypeuep, | gz

wnwer | gL

aunwefigows) | 2

sujweifuystr] | '¢f

auweoueen) | 22

uojasolgauy | °|L
[pioe opouedosd
{Axouaydoioluoin-6'p'z)2] dL-5'9'2

(auewe vaydiposojyaena} 301 | 69

{pe
oeAxouBy OIS E'T) 1-6''2

uals | ‘19

0L

89

BUUYIALS | 99

waguens | ‘69

[ou0say | by

aulauing | "g9

suugakd | g9

apixo auajhdoid | "1

slibredord | 09

auabsoyd | 6

OQ|Qoj0o|o|oo|g|oo|aojg|ojg|o|o

ajeugynspouayd | g5

ISy juasard
9Bar14051(] U} JUBSAIJ PAABIIRE JUEIN(O] UOSERY L e Jenod
20UASQY JO 2IUASAsY

T2 940 0%} SOLSIRSY ANV SIONYLSENS SNOTYYZYH NIVLY3D ‘0 31avL

{sun Atoads)
ejeq afjepnuent) ajqejieay

SUnYgo
aweN Ayoey

PO0D-0F0Z "ON BINO
BL/SIVED Parouddy wiog

19QUInN B S30dN JHWAN UOGENUSH Yd




Attachment C, Page 37

C

1¢ &beg {51-¢ pasnay) 32-0I5E W0 g3

“(e}e)1zZz1 ¥4 OF pue suoganysul 835 () 1o N ajdeyagns ' 31deyd Y47 Of Japun pannbel
10 ssejeweied uen)iod 1o sjuein|jod Jo sisAjEue ) 10} 9g | WD OF Japun pascidde (spoytew “e) samnpanaid 58] eanisues Afuanyns o Suipioase pajanpues aq jjeys Bujdwes .

=l O wnjuodsz | 08
= O loushx | ‘6L
[ O ausify ‘g2
2] O sje1age i | 2L

oty Wasty Waselg

spun Agoeds paAsjjeg A8)|3

e SATEIUEND OjaELEAY #BIBY251(] U} Juesard parst|eg JUEIN[jo  Uosedy Egvo 39 Jenog

20UASQY JO 2OUVSATY

220 430 0! SOLSISSY ANV SIINVLISENS SNOQYVZVH NIVL¥3D ' 3713yl

SIUNY'E'D
aweN Asoe

POO0-OVOZ 'ON ENO
B5/G0VE0 Paatuddy unoy

JBQUIN LOREMRUAR] Y




Attachment C, Page 38

C

“Yuejq Yoy Ajjenonyusiur aFed siy),



Attachment C, Page 39

c

£e abeg

(51-€ pasinay] 52-055€ o4 Yd3

#D00r0F0Z ON 810
61/50/E0 Paraxddy unoy

a O O aaoLgLe
esqy | juesaig 28
Pardlleg | passileg _EH _.h_ni
ainpasolyg Buyuaang Jo synsay [EoE) siausbucy uejnjjod
20UasqY
10 Baussag aas

SNy g0
swey ey

AMBILZZZL 842 0rH{QADL 82877 NIXOID d OZNIBINONOTHOVHELIL 8245 3 31avL

Toquiny LOIEIARD Y3




¢

C

Sodium Bisulfate {for chlorine deep cleaning
wastewater neutralization)

Sodium Hydroxide (for cilric acid deep cleaning
: wastewater neutralization)

Maximum 358,142

Chlorine Deep Cleaning Wastewater +

\ 4 gallons batch per
N th

Neutralization | Citric Acid Deep Cleaning o 0%

Basin Wastewgter > Sanitary Sewer

Maximum 358,142
- gallons batch per month

Equilization

Basin

Pumps

Polymer:;'

As much as possible will be recycled back
to the Raw Water Screens

Gravity

it Overflow g
Thickeners |~y pead River
Settled Solids y Maximum 4 (4.9) MGD plus 358,142
gallons per month
Pumps

Porymel*—w

Liquid

Centrifuge

Lime {pH adjustment to between 8.6 and 9.2
for corrosion control and to maintain
manochloramine)

Chiorine (for disinfection)
Fluosificic Acid (for tooth decay prevention)

—Solids 5| 55 South Rubbish Landil

—

Ammonia {to form manochloramin

e—){:learwells
for disinfection)

Backwash
Pumps

>

>©

v

High Service
Pumps

48" Diameter Transmission Main
(North and West)

20" Transmissicn Main {Nissan)

54" Diameter Express Main (East)

Project Flow Diagram, O.B. Curtis Water Treatment Plant, Part 2

2

Attachment C, Page 40




( ( .- Attachment C, Page 41

Ross Barnett
Reservoir
| .
) » 4 Maximum 54 (62.9) MGD
(hor Asiatc Clam, Comtol Intake | (Membrane Filtration Expansion Flow in
Structure | Parenthesis)
Raw Water Pipefine W& E )
Screens
I
h 4
Raw Water
Pumps
| _
Y Maximim 26.2 MGD
Maximum 27.8 ime (pH adjustment to 8.2 for ———————— | '
(36.7) MGD manganese oxidation)

Potassium Permanganate (for manganese
oxidation and taste / odor control)

Ammonia (to form chloramines for algae c:ontrol)—)Y

Preoxidation Preoxidation
¢ Chlorine (to form chloramines for algae control)—~)+
«—— Aluminum Chioral Hydrate (for ———»
o color and turbidity removal) S
Rapid Mix Coagulant Aid Polymer-—»|  Rapid Mix
. Powdered Activated Carbon {for — |
taste / odor controt and VOC .
% adsorption) +
Flocculation Flocculation
Memb —Chlorine {for backpuise and deep
Ulkafitate | . cleaning) Sedimentation
= —__r&—Citric Acid (for deep cleaning)
- : Maximum 1 MGD Settled Water
it : i — Chlorine Dioxide
2 o . (fo_r manganese
2|2 Wastewater (Reject) Mm%%rgtngatgGD Dual Media | ©idation)
a Maximum 2.8 (3.7) M(}g {Backwash) Filtration

>

Filtrate : Filtrate éBackwash Water

UV (for disinfection)

Project Flow Diagram, O.B. Curtis Water Treatment Plant, Part 1




VI.

Attachment C, Page 42

PERMIT RATIONALE FOR REISSUANCE
O B Curtis Water Treatment Plant
Madison County
Ridgeland, Mississippi
Water NPDES No. MS0046906
July 2021

FACILITY INFORMATION

Facility Name: O B Curtis Water Treatment Plant
Facility Address: 100 0 B Curtis Drive
Ridgeland, MS 39157

Permit No.: MS0046906

SIC: 4941

Permit Writer: Dmitriy Asanov

EPD Branch: Municipal and Private Facilities Branch
NATURE OF BUSINESS

Treatment of drinking water.

EFFLUENT AND RECEIVING STREAM FLOW DATA

Application states that wastewater consists of gravity thickening and centrifuge
dewatering. Before discharge the wastewater is combined with citric acid deep cleaning
wastewater used in the neutralization process. The average flow is 3.12 MGD.

RECEIVING WATERS

The receiving stream is the Pearl River, located in the Pearl River Basin. The Pearl River is classified
as Fish and Wildlife. This discharge is listed in the TMDLs for pH and Nutrients. The permit
complies with the conditions of pH TMDL because the effluent is required to comply with water

quality criteria before discharging. Total Nitrogen and Total Phosphorus limitations are included in
the permit to comply with the nutrient TMDL.

TYPE OF WASTEWATER TREATMENT:
Application details no treatment for wastewater.
EPA CATEGORICAL GUIDELINES

Not Applicable.

4369 PER20210001 1



VII.

VIIL.

Attachment C, Page 43

APPLICABLE GUIDELINES

Mississippi Wastewater Regulations (11 Mississippi Admin code, part 6, Chapter 1), State of
Mississippi Water Quality (11 Mississippi Admin code, part 6, Chapter 1), Wasteload Allocation
(WLA), Total Maximum Daily Load (TMDL)

SUMMARY OF LIMITATIONS

Proposed Limitations

Parameter Flow Basis

Flow Report WLA

BODs Report WLA

Ammonia Report WLA

TSS 45 mg/l (Monthly Average) Technology

TDS Report 11 MS Admin Code
Chlorine, Total Residual Report WLA

pH 6.0-9.0SU 11 MS Admin Code
Total Nitrogen Report Ibs/day (Monthly Avg.) TMDL

Total Phosphorus Report Ibs/day (Monthly Avg.) TMDL

The Pearl River Nutrient TMDL gives opportunity for TP load to be adjusted in combination and
divided between the three (3) Jackson facilities (Trahon/Big Creek, Savannah Street and OB Curtis)
for a total of 1297 Ibs/day. These effluent values are combined together to meet the TMDL
combined load in the Jackson POTW, Savanna Street permit. In addition, the Total Nitrogen load
can also be adjusted in combination and divided between the three (3) Jackson facilities (Trahon/Big
Creek, Savannah Street and OB Curtis) for a total of 6031 Ibs/day. In order to establish the effluent
values, monitoring requirements for TN and TP have been included in the permit.

A reopener clause has been added to the permit which states that the NPDES Permit MS0046906,
shall be reopened and modified, or alternately revoked and reissued, accordingly to reflect any
additional, or otherwise updated limitations, and any additional monitoring determined to be
necessary to be consistent with the findings of any additional stream monitoring performed as a
requirement of the approval of the 2015 Pearl River Nutrient TMDL of which this facility is a part.

4369 PER20210001 2



Attachment C, Page 44

STATE OF MISSISSIPPI
TATE REEVES, GOVERNOR
MISSISSIPPIDEPARTMENT OF ENVIRONMENTAL QUALITY
CHRIS WELLS, EXECUTIVE DIRECTOR

MEMORANDUM
To: Sandeepa Gill Project Engineer, EPD
From: Taylor White Project Engineer, Modeling and TMDL Branch

Date: July 14, 2021

WASTELOAD ALLOCATION FOR NPDES PERMIT LIMITS

Facility: O B Curtis Water Treatment Plant Agency ID: 4369
NPDES Permit Number:  MS0046906 Outfall Number: 001
City:  Ridgeland County: Madison Basin: Pearl River
Receiving Water: Pearl River Life Change: Yes
r r r
7Q10: 66 cfs IWC:  #VALUE! % Ammonia Toxicity: ~ #VALUE! mg/L
fresh water only #VALUE! draft future
Please consider the following limits in the NPDES permit:
Annual Summer Winter
(May - Oct) (Nov - Apr)
Discharge (MGD) Report " #VALUE! cfs
CBOD; (mg/l) Report " #VALUE! Ibs.
(Total Ammonia Nitrogen) TAN (mg/I) Report " #VALUE! Ibs.
Minimum DO (mg/I) " 6
e. coli (col/100ml) " 1%
Cl, (mg/l) calculated chronic ~ Report
TN (Ibs/day) Report
TP (Ibs/day) Report
pH 6-9
Comments: 1. Permit reissuance. No change to existing discharge or location 2. Nutrient limits consistent
Discharge point with Pearl River Nutrient TMDL.
Latitude
32°2328"
Longitude
90°05'04"

Branch Chief: Shawn Clark, P.E.
CC:

Office of Pollution Control
Post Office Box 2261 * Jackson, Mississippi 39225-2261 * Tel: (601) 961-5171 * Fax: (601)354-6612 * www.deq.state.ms.us
An Equal Opportunity Employer

4369 PER20210001 3



ATTACHMENT D

Attachment D, Page 1

UNITED STATES ENVIRONMENTAL PROTECTION AGENCY

B REGION 4
& ATLANTA FEDERAL CENTER

N 651 FORSYTH STREET
4 e ATLANTA. GEORGIA 30303-8980

MAR 27 2020

CERTIFIED MAIL
RETURN RECEIPTREQUESTED

The Honorable Chokwe A. Lumumba
Mayor of City of Jackson

219 South President Strect

Jackson, Mississippi 39205

Re: Emergency Administrative Order under SDWA Section 1431, 42 U.S.C. § 300
Public Water System: City of Jackson Public Water System
PWS 1D Number: MS0230008
Docket No.: SDWA-SDWA-04-2020-2300

Dear Mayor Lumumba:

Einclosed is an Emergency Administrative Order (Order) issued by the U.S. Environmental Protection
Agency to the City of Jackson, Mississippi (Respondent), as the ownet/operator of the City of Jackson
Public Water System (System), pursuant to section 1431 of the Safe Drinking Water Act (SDWA), 42
U.S.C. § 3001,

Based on observations made by the EPA during its inspection conducted the week of February 3, 2020,
and review of the documents provided by Respondent in response to the EPA’s request for information
issued pursuant to its authority under section 1445 of the SDWA .42 US.C, § 300j4, the EPA has
determined that conditions exist at the System that present an imminent and substantial endangerment to
the persons served by the System. Based an evidence of turbidity exceedances, disinfection treatment
concerns, and/or the condition of the distribution system, the System has the potential to have the
presence of £. Coli, Cryptosporidium, or Giardia in the drinking water being served to its customers.
Therefore, pursuant to section 1431 of the SDWA, 42 U.S.C. § 300i, the EPA is authorized to take